
page 1 of 33  |  Star Electric Vehicles Capella WM Open Style Parts Manual  |  © 2023 STAR Corporation | 112923

CAPELLA
WORK MACHINE OPEN STYLE

Search with Ctrl-F (PC) or Command-F (Mac) to quickly find what you’re looking for.



page 2 of 33  |  Star Electric Vehicles Capella WM Open Style Parts Manual  |  © 2023 STAR Corporation | 112923

Contents

1 Chassis 3

2 Front Suspension 4

3 Rear Suspension 5-6

4 Steering 7

5 Braking System 8-10

6 Tire Assembly and Mounting Accessories 11

7 Floor Assembly 12

8 Front Bumper 13

9 Roof 14

9-1 Roof Assembly 15

10 Seat Assembly 16-17

11 POD Assembly 18

11-1 POD Seat Cover Components 19

12 Rear Body 20

13 Guard Rail Assembly 21

14 Front Body Assembly 22-23

15 Fenders 24

16 Rear Bucket Assembly 25

17 Electric Parts 26-27

18 Switch Accessories 28-29

19 Charger Accessories 30-31

20 Optional Parts 32

21 10" Digital Assembly 33



page 3 of 33  |  Star Electric Vehicles Capella WM Open Style Parts Manual  |  © 2023 STAR Corporation | 112923

1 Chassis

 
 
 
 
 
 
 
 
 
 
 
 

Item No. STAR EV Part No. Description MPN Qty
1 Chassis, phosphate and powder coat, Matte Black 2207400288040 1

1



page 4 of 33  |  Star Electric Vehicles Capella WM Open Style Parts Manual  |  © 2023 STAR Corporation | 112923

2 Front Suspension

 

Item No. STAR EV Part No. Description MPN Qty

1 Swing arm and installation components 2905401008000 1

1-1 2SC811 Upper Control Arm (Passenger side) 2204700134030 1

1-2 2SC810 Upper Control Arm (Driver side) 2204700133030 1

1-3 Outer hexagon bolt, M10 x 90Mm 2200102202000 4

1-4 Flat washer, M10 2500600013000 4

1-5 All metal insert lock nut, M10 2200450004000 4

1-6 2SC813 Lower Control arm  (Passenger side) 2204700091030 1

1-7 2SC812 Lower Control arm (Driver side) 2204700092030 1

1-8 Outer hexagon bolt, M10 x 80Mm 2200102102000 4

1-9 Flat washer, M10 2500600013000 4

1-10 All metal insert lock nut, M10 2200450004000 4

1-11 2SC830 Camber adjustment bending plate, 5Mm 2207301154020 4

1-12 Outer hexagon bolt, M10 x 70Mm 2200102257000 4

1-13 Hexagon nut, M10 2200400146000 12

2 Spindle and installation components 2905518002000 1

2-1 2SP801 Spindle ONLY-Passenger side 2201802108A00 1

2-2 2SP800 Spindle ONLY-Driver side 2201802110A00 1

2-3 2SP902 Slotted Hex Nut, M18 2200403019000 2

2-4 2HD209 Cotter pin, 4 x 35 2200900011000 2

3 Shock absorber and installation components 2905403017000 1

3-1 2SC820 Front shock absorber assembly, adjustable,  
diameter. 13.5Mm 2205300068A10 2

3-2 Outer hexagon bolt, M10 x 50Mm 2200102099000 4

3-3 Flat washer M10 2500600013000 8

3-4 All metal insert lock nut, M10 2200450004000 4



page 5 of 33  |  Star Electric Vehicles Capella WM Open Style Parts Manual  |  © 2023 STAR Corporation | 112923

3 Rear Suspension

 

Item No. STAR EV Part No. Description MPN Qty

1 Rear end with hydraulic brakes and  
installation accessories 2905404055000 1

1-1 All metal hexagon flange lock nut, m10 2200404060000 8
1-2 2RE810 Electric rear axle assembly, 12.31:1, 180mm 2204400243000 1

1-2-1 2DM125 Rear brake drum, 180mm 2205100229000 2
1-2-2 2BP810 Rear left brake backing plate assembly, driver side 2205500198000 1

1-2-2-1 2CY301 Brake wheel cylinder, 15.87 Diameter 2204300094000 1
1-2-2-2 2SH000 Brake shoes 2204500089000 2

1-2-3 2AX810 Half axle long shaft (driver side) 2201803133000 1
1-2-4 2AX811 Short half axle 2201803134000 1

4 2LN053 Rear Axle Stud (Gold) 8SD906105 for Capella 2200600022000 8

3

2-5
2-3 2-4

2-2

2-1

1-31-2

1-1

4

4-1



page 6 of 33  |  Star Electric Vehicles Capella WM Open Style Parts Manual  |  © 2023 STAR Corporation | 112923

4-1 2LN055 Rear Axle Stud for Capella 4P/4+2 M12*1.25 (HUB BOLT) 2200103139000 8

1-2-5 2BP811 Rear right brake backing plate assembly,  
passenger side 2205500198000 1

1-2-5-1 2CY301 Brake wheel cylinder, 15.87 Diameter 2204300094000 1
1-2-5-2 2SH000 Brake shoes 2204500089000 2

1-2-6 2OL800 Half shaft oil seal, 34 x 45 x 8 2301300070000 2
1-2-7 2BE003 Bearing, 6205-2rs 2201200330000 4
1-2-8 2RR780 Gearbox, 12.31:1, 19 Tooth 2204100150000 1

1-2-8-1 2BE220 Bearing, 6005/p6 2201200329000 2
1-2-8-2 2BE002 Bearing, 6204/p6 2201200331000 2
1-2-8-3 2OL711 Oil seal, 25 x 40 x 7mm 2301300101000 1
1-2-8-4 2BE006 Bearing, 6008/p6 2201200328000 2

1-3 2LF007 U-bolt, 45# steel, 60 x 52 x 40, m10, galvanized 2200104004C00 4

2 Rear leaf spring assembly and installation  
components 2204010073000 1

2-1 2LF014 Rear leaf spring assembly 2204010068000 2
2-2 2BS750 Nylon bushing, black 28 x 22 x 14mm 2301900004C00 12
2-3 2LF016 Rib bolt, m13 x 89mm 2200103003010 6
2-4 All metal hexagon flange lock nut, m10 2200404060000 6
2-5 2LF017 Connecting plate 2207300022C00 4

3 2SK800 Rear shock absorber, 368mm max, 105mm stroke 2205300002C00 2

 



page 7 of 33  |  Star Electric Vehicles Capella WM Open Style Parts Manual  |  © 2023 STAR Corporation | 112923

4 Steering

 

Item No. STAR EV Part No. Description MPN Qty

1 2SL035 Steering wheel assembly, 350mm 2207700001C00 1
2 Steering column and installation components 2905477001000 1

2-1 2ST157 Steering column assembly, 38mm diameter 2205600001C00 1
2-2 2ST041 Steering column sheath cover 2301900031000 1
2-3 2ST158 Plastic cover for steering column 450 x 65 x 35mm 2301900032000 1
2-4 Outer hexagon bolt, m10 x 35mm 2200102200000 4
2-5 Flat washer, m10 2500600013000 4
2-6 Spring washer, m10 2200701087000 4

3 2ST280 Lower steering shaft /universal joint assembly,  
include m8 x 25 hex bolt 2206000002C00 1

4 Steering gear and installation components 2905478001000 1

4-1 2ST515 Steering gear assembly, rack-pinion, dual ends, 
1700mm travel 2207800034A20 1

4-2 Outer hexagon bolt, m10 x 55mm 2200102201000 2
4-3 All metal hexagon flange lock nut, m10 2200404060000 3
4-4 2HD212 Cotter pin, 3 x 40mm, galvanized 2200900010000 2

4-4

4-2 4-3 2-6 2-5 2-4

4-1

4-4 3 2-2 2-3 2-1 1



page 8 of 33  |  Star Electric Vehicles Capella WM Open Style Parts Manual  |  © 2023 STAR Corporation | 112923

5 Braking System 
 

 
Item No. STAR EV Part No. Description MPN Qty

1 Brake pedal mounting accessories 2905408007000 1
1-1 2PD750 Foot Pedal Assembly 2206200244000 1

2AC755 Accelerator - Throttle Box Model WTF-1290465 for  
Capella 4P / 4+2  or SIRIUS 4P / 4+2, Work Machine

2102000036000 1

1-2 M8*25, Hexagon headed bolt GB/T70.1 2200300154000 4
1-3 3HD869 M8 (16*8.4*1.6) Flat Washer, GB/T97.1 2500600012000 8

1-4 M8, All metal insert lock nut GB/,T6184 2200450003000 4
2 Parking device 2900500179000 1

2PD750 2AC755



page 9 of 33  |  Star Electric Vehicles Capella WM Open Style Parts Manual  |  © 2023 STAR Corporation | 112923

2-1 2PB811 Handbrake knife 2202800001A10 1
2-2 M8*25 Hexagon headed bolt 2200100467000 2
2-3 3HD869 M8 (16*8.4*1.6) Flat Washer 2500600012000 4
2-4 3HD870 M8 Spring washer 2200701086000 2
2-5 3HD868 M8 Hexagon nut 2200400145000 2
2-6 2CB052 Parking brake main cable 2206901003B00 1
2-7 2CB051 Parking brake rear cable 2206901002B00 1
2-8 2PB122 Extension spring 2201100011A00 1

3 Brake pump mounting accessories 2900500180000 1
3-1 2MC050 Brake master cylinder 2206300005000 1
3-2 2HD203 2200902082000 1
3-3 3HD848 M8 Flat Washers GB/T97.2 8 2200700023000 1
3-4 2HD214 2.5 x 22 Cotter Pin  GB/T91 2.5*22 2200900008000 1
3-5 Oiling bolt  M10*1.0 2200103015000 2
3-6 2MC900 Sealing washer 2200703009000 4

4 2TB025 Oil pot parts 2905519001000 1
4-1 2TB030 Brake liquid tank (Reservoir ) 2303300008000 1
4-2 2TB028 Clamp 2207901008000 4
4-3 2TB024 Oil resistant tubing  DOT3, DOT4 2300500059000 1.5

5 Brake oil pipe assembly 2905520001000 1
5-1 2TB001 Brake hose 2206700034B00 1
5-2 2TB705 Hose assembly L=400, M10*1, M16*1.5 2206700034800 2

5-3 2TB706 Brake oil pipe 1, L=200mmΦ4.76PVF  M10*1 
DG.LSV4.H-03000110

2206700127A00 2

5-4 2TB707 Brake oil pipe 2, L=1050mm Φ4.76PVF  M10*2   
DG.LSV4.H-03000120

2206700128A00 1

5-5 2TB709 After tubing, L=360mm Φ4.76PVF M10*3  
DG.LSV4.H-03000130

2206700129A00 1

5-6 2TB714 Rear axle oil pipe L=200mm Φ4.76PVF M10*4  
DG.LSV4.H-03000140

2206700130A00 1

5-7 2TB715 Brake oil tube4  L=1900mm Φ4.76PVF M10*1 
DG.LSV4.H-03000150

2206700131A00 1

5-8 2TB242 3-way valve 2201706001000 2
5-9 2TB716 Brake oil tube 300 2206700010000 2

6 Hub brake assembly 2902701286000 1
6-1 2BP815 6350 Driver / left front brake assembly 2205500132000 1

6-1-1 2CY350 Brake cylinder (leading) 2204300003000 1
6-1-2 2SH005 Brake shoes 2204500008000 2

6-2 2BP816 6350 Passenger right front brake assembly 2205500134000 1
6-2-1 2CY351 Brake cylinder (trailing) 2204300004000 1
6-2-2 2SH005 Brake shoes 2204500008000 2

6-3 2DR015 Front Drum with hub 2205201014000 2
6-4 Outer hexagon bolt 2200102128000 8
6-5 3HD870 Spring washer 2200701086000 8
6-6 3HD869 Flat Washer 2500600012000 8



page 10 of 33  |  Star Electric Vehicles Capella WM Open Style Parts Manual  |  © 2023 STAR Corporation | 112923

6-6 Flat pad 2500600012000 8
6-1-3 Front Brake drum Φ180 with Hub 3600002282 1

6-1-4 2SH210 Hub (must buy 2DR016) 3600002284 1
6-1-5 2BP820 Front Brake shoes 3600002027 2
6-1-6 2LN060 Front BACKING PLATE ASSEMBLY driver side 

(with brake shoes)
3600002283 1

6-2 2BM101 Front 180 hydraulic brake assembly Passenger Side 3600002285 4
6-2-5 2BP821 Front BACKING PLATE ASSEMBLY Passenger Side 

(with brake shoes)
2205500117000 1

 

6-1-1
6-1-2

6-1-3

6-1-6

6-1-4 6-1-5



page 11 of 33  |  Star Electric Vehicles Capella WM Open Style Parts Manual  |  © 2023 STAR Corporation | 112923

6 Tire Assembly and Mounting Accessories 
 

 
Item No. STAR EV Part No. Description MPN Qty

1 & 2 2TR530 Tire & rim assembly  journey 195/50b10 8 ply tire,   
10 x 7, -10mm aluminum rim 4

1 2TR267 Journey 195/50B10 8 ply tire 2301400293000 4
2 2RM908 Aluminum rim, 10 x 7, et:-10, PCD 4/101.6mm 2205100077000 4
3 2VL900 Valve stem 2205900005000 16
4 2LN050 Tire lug nut, m12 x 1.25 2200406003000 4 
5 2CC130 Anti-dust cover 2209000002000

 



page 12 of 33  |  Star Electric Vehicles Capella WM Open Style Parts Manual  |  © 2023 STAR Corporation | 112923

7 Floor Assembly 
 

 
Item No. STAR EV Part No. Description MPN Qty

1-1 Iron floor and installation accessories 2905488026000 1
1-1-1 2BD810 Firewall bottom floor, 495mm x 1100mm 2207302240000 1
1-1-2 2BD801 Firewall front floor, 360mm x 980mm 2207301172A20 1
1-1-3 3HD601 Cross slotted countersunk head self drilling  

tapping screw
2200300156000 15

1-1-4 2BD715 Eva die cutting flat strip, 25mm x 3mm 2302605041000 10
1-2 Rubber floor assembly 2905457002000 1

1-2-1 2FM270 Pre-cut floor mat (rubber liner), 1140mm width 2302600108000 1.2
1-2-2 3HD865 Plastic nail  φ20*1.5 Φ10, l=22mm 2301700004000 10

 

1-1-1 1-1-2
1-1-4

1-2-11-1-3



page 13 of 33  |  Star Electric Vehicles Capella WM Open Style Parts Manual  |  © 2023 STAR Corporation | 112923

8 Front Bumper 
 

 
Item No. STAR EV Part No. Description MPN Qty

2-1 Front bumper and installation accessories 2905454005000 1
2-1-1 2BU800 Front bumper, PE blow molded, 3 x m8 inserts 2206400035A10 1
2-1-2 3HD849 Hexagon headed bolt, m8 x 20mm 2200102128000 3
2-1-3 3HD869 Flat washer, m8 2500600012000 3
2-1-4 3HD870 Spring washer, m8 2200701086000 3

2-2 Front bumper mount 2905454004000 1
2-2-1 2BU801 Front bumper mount 2208100250A20 1
2-2-2 2BU802 Front bumper adjusting ear 2208605094000 2
2-2-3 Hexagon socket flat round head screw, m8 x 45mm 2200301198000 2
2-2-4 3HD869 Flat washer, m8 2500600012000 2
2-2-5 3HD870 Spring washer m8 2200701086000 2

 

2-1-1

2-2-1
2-2-2



page 14 of 33  |  Star Electric Vehicles Capella WM Open Style Parts Manual  |  © 2023 STAR Corporation | 112923

9 Roof

 
Item No. STAR EV Part No. Description MPN Qty

3-1 2RF942 Filter plug 2301906066000 2
3-2 2RF700 Roof, PE blow molded, beige, 8 x m10 inserts 2302501918000 1
3-3 Hexagon socket flat round head screw, m10 x 45, 8.8 2200402027000 8
3-4 Spring washer, m10 a2-70 2200402020000 8
3-5 Flat washer, m10 m10 (20*10.5*2) 2500600013000 8

3-3 3-4 3-5 3-2

3-1



page 15 of 33  |  Star Electric Vehicles Capella WM Open Style Parts Manual  |  © 2023 STAR Corporation | 112923

9-1 Roof Assembly 

 
Item No. STAR EV Part No. Description MPN Qty

4-1 Rear support and its installation accessories 2905486032000 1

4-1-1 2BK202 Rear support-driver side, PE low molded,  
4 x m8 inserts 2208300071A00 1

4-1-2 2BK204 Rear support-passenger side, 4 x m8 inserts 2208300072A00 1
4-1-3 2BK200 Rear column, 25mm x 25mm x 2mm square tube 2208300076A10 2
4-1-4 Outer hexagon bolt, m8 x 60mm 2200102132000 4
4-1-5 3HD814 Flat washer m8 a200 SS 2200700021000 8
4-1-6 3HD818 Spring washer m8 316ss 2200701012000 8
4-1-7 Outer hexagon bolt m8 x 35mm 2200102198000 4
4-1-8 2BK920 Rear pillar cover (left) 2401022154000 1
4-1-9 2BK921 Rear pillar cover (right) 2401022155000 1

4-2 Front support and installation accessories 2905486010000 1
4-2-1 2BC200 Front support 2208300075010 2
4-2-2 Hexagon headed bolt, m8 x 45mm, a2-70 SS 2200100103000 4
4-2-3 3HD814 Flat washer m8 a200 SS 2200700021000 4
4-2-4 3HD818 Spring washer m8, 316ss 2200701012000 4
4-2-5 2BC905 Left bracket sleeve 2202100286A00 1
4-2-6 2BC906 Right bracket sleeve 2202100287A00 1

4-3 2MR510 Driver side mirror 2207600079000 1
4-4 2MR515 Passenger side mirror 2207600080000 1

 

4-1-8

4-1-9

4-1-3 4-1-1

4-1-2

4-1-7

4-1-4 4-1-5 4-1-6

4-2-5

4-2-2 4-2-3 4-2-4

4-2-14-2-6

4-3 4-4



page 16 of 33  |  Star Electric Vehicles Capella WM Open Style Parts Manual  |  © 2023 STAR Corporation | 112923

10 Seat Assembly 
 

 
Item No. STAR EV Part No. Description MPN Qty

5-1 Front seat and installation accessories 2903200795000 1

5-1-1 Cushion assembly including cushion,  
armrests, hardware 2902701694000 1

5-1-1-1 2CS642 Capella- beige- bottom cushion for over batteries 2501500246020 1
5-1-1-2 2CS036 Armrest -passenger side (large) 2202600149A00 1
5-1-1-3 2CS035 Armrest-driver side 2202600150A00 1
5-1-1-4 Hexagon headed bolt, m8 x 25mm 2200100467000 8
5-1-1-5 3HD869 Flat washer m8 2500600012000 8
5-1-1-6 3HD870 Spring washer m8 2200701086000 8

5-1-2 2HG040 Hinge 4in, 316ss 2202200001000 2 

5-1-3 Cross groove countersunk head bolt  
M6 x 20mm, a2-70 2200107011000 10 

5-1-4 Backrest assembly including cushion, cover, hardware 2902701101000 1
5-1-4-1 2CS451 Back cushion, 4 x M6 inserts 2501500250010 1

2CS451-HK
*HK ONLY* CAPELLA, BEIGE Backrest Cushion Front, 
POD & OEM Flip seat FOR Capella, OPEN  
Workmachine, Capella Lifted (2023 & LATER)

3407012635 1

5-1-4-2 2CS080 Back cover 2501506024A00 1

5-1-4-3 Hexagon socket flat round head screw,  
M6 x 50mm, a2-70 2200301224000 4

5-1-4-4 3HD861 Flat washer M6 2500600017000 4
5-1-4-5 3HD862 Spring washer M6 2200701091000 4

5-1-5 Backrest support and installation accessories 2905471015000 1
5-1-5-1 2CS956 Backrest support -driver side 2207202435000 1
5-1-5-2 2CS957 Backrest support-passenger side 2207202436000 1

5-1-1-3

5-1-1-1

5-1-2
5-1-3

5-1-1-2

5-1-1-4 5-1-1-5 5-1-1-6

5-1-4-1

5-1-4-2
5-1-4-3

5-1-4-4

5-1-4-5

5-1-5-3

5-1-5-4

5-1-5-1

5-1-5-2



page 17 of 33  |  Star Electric Vehicles Capella WM Open Style Parts Manual  |  © 2023 STAR Corporation | 112923

5-1-5-3 Outer hexagon bolt, m8 x 70mm 2200102133000 4
5-1-5-4 Outer hexagon bolt, m8 x 60mm 2200102132000 4
5-1-5-5 3HD869 Flat washer, M8 2500600012000 8
5-1-5-6 3HD870 Spring washer M8 2200701086000 8
5-1-5-7 3HD868 Hexagon nut M8 2200400145000 8

 



page 18 of 33  |  Star Electric Vehicles Capella WM Open Style Parts Manual  |  © 2023 STAR Corporation | 112923

11 POD Assembly

Item No. STAR EV Part No. Description MPN Qty

5-2 Middle body and installation accessories 2902701695000 1
5-2-1 2BD820 Body panel- front dash panel - 2401006908000 1

5-2-2 2BD821 Body panel- driver side panel 2401006909000 1

5-2-3 2BD822 Body panel- passenger side panel 2401006910000 1
5-2-4 2BD823 Mounting support, aluminum 6063-t5 2200020161000 2
5-2-5 2BD824 Rear bucket profile cover 2205001922000 2
5-2-6 Cross groove countersunk head bolt M6 x 30 a2-70 2200107012000 4
5-2-7 Outer hexagon bolt M6x35mm a2-70 2200102192000 8
5-2-8 3HD861 Flat washer M6 2500600017000 16
5-2-9 Hexagon lock nut with nonmetal insert M6 2200401054000 8

5-2-10 Hexagon socket flat round head screw m8 x 40mm 2200301228000 12
5-2-11 3HD869 Flat washer m8 2500600012000 12
5-2-12 3HD870 Spring washer m8 2200701086000 12
5-2-13 3HD868 Hexagon nut m8 2200400145000 12
5-2-14 2BD715 Foam - EVE die cutting flat strip 25mm x 3.0mm 2302605041000 5
5-2-15 2BD825 T shape aluminum strip 2203401007000 1

 

5-2-3

5-2-5 5-2-2

5-2-4

5-2-1

5-2-14 5-2-9

5-2-8

5-2-7

5-2-6
5-2-10

5-2-11

5-2-12

5-2-13

5-2-15



page 19 of 33  |  Star Electric Vehicles Capella WM Open Style Parts Manual  |  © 2023 STAR Corporation | 112923

11-1 POD Seat Cover Components

 
Item No. STAR EV Part No. Description MPN Qty

5-3 Middle body cover components and  
installation accessories 2903200796000 1

5-3-1 2BD830 Middle body cover 2300407296000 1
5-3-2 2BD832 Middle body cover (right) 2300407297000 1
5-3-3 2BD831 Middle body cover (left) 2300407298000 1
5-3-4 Cross groove countersunk head bolt m4 x 10 a2-70 2200107004000 10
5-3-5 Hexagon socket flat round head screw m8 x 30mm 2200301227000 2
5-3-6 3HD869 Flat washer m8 2500600012000 2
5-3-7 3HD870 Spring washer m8 2200701086000 2

5-3-4

5-3-55-3-2

5-3-1

5-3-3

5-3-6 5-3-7



page 20 of 33  |  Star Electric Vehicles Capella WM Open Style Parts Manual  |  © 2023 STAR Corporation | 112923

12 Rear Body
 

 

Item No. STAR EV Part No. Description MPN Qty

6-1 2BY820 Rear body, fiberglass 2401200854000 1

6-2 Cross slotted pan head tapping screw,  
ST4.2 x 19 A2-70 2200500246000 10

6-2



page 21 of 33  |  Star Electric Vehicles Capella WM Open Style Parts Manual  |  © 2023 STAR Corporation | 112923

13 Guard Rail Assembly

Item No. STAR EV Part No. Description MPN Qty

7-1 Front side guardrail assembly 2905458014000 1
7-1-1 2RP781 Front guardrail left 2208200189A00 1
7-1-2 2RP783 Front guardrail right 2208200190A00 1

7-1-3 Hexagon socket flat round head screw  
m8 x 35mm a2-70 2200301020000 4

7-1-4 3HD814 Flat washer m8 a200 ss 2200700021000 4
7-1-5 3HD818 Spring washer m8 316ss 2200701012000 4
7-1-6 3HD850 Hexagon nut m8 ss 2200400010000 4
7-1-7 2RP780 Rubber stopper 2301906067000 4

7-2 Rear side guardrail assembly 2905458058000 1
7-2-1 2RP788 Middle section of left guardrail profile, aluminum 2208200313000 1
7-2-2 2RP789 Middle section of right guardrail profile aluminum 2208200312000 1

7-2-3 Cross slotted pan head tapping screw st 5.0 x 20,  
a2-70 2200500180000 8

7-2-4 Flat washer M5 a200 2500600016000 4

 

7-2-2
7-1-2

7-1-1

7-1-7

7-2-1

7-1-3 7-1-4 7-1-5 7-1-6

7-2-4
7-2-3



page 22 of 33  |  Star Electric Vehicles Capella WM Open Style Parts Manual  |  © 2023 STAR Corporation | 112923

14 Front Body Assembly

Item No. STAR EV Part No. Description MPN Qty

8-1 Front body and installation accessories 2905484002000 1
8-1-1 2BO6XX Front body painted (spn according to color) 2400200702000 1

8-1-1-1 2BO660 Front body non-painted white 2302100109000 1

8-1-2 3HD117 Open end blind rivets with flat round head  
5 x 15mm black 2201000011000 10

8-1-3 3HD603 Cross slotted pan head tapping screw st2.9 X 14mm 2200500093000 10
8-1-4 2BO699 Front grill abs chrome plated 2305201001000 1

8-1-4-1 Front grill, abs, not chrome plated 2305201002A10 1
8-1-5 3HD851 Hexagon nut M5 ss 2200400015000 6
8-1-6 3HD852 Flat washer M5 ss 2200700010000 6
8-1-7 3HD853 Spring washer M5 316ss 1205002006000 6

8-2 Dashboard components 2905442005000 1
8-2-1 2DB041 Dashboard pp black injection molded 2301600024A10 1
8-2-2 2CP800 Cup holder 2305101001000 1
8-2-3 2CP801 Middle trim panel chrome plated 2300400462A00 1

8-2-3-1 Middle trim panel non chrome plated 2300400466A00 1
8-2-4 2CP802 Left trim panel chrome plated 2300400463A00 1

8-2-4-1 Left trim panel, not chrome plated 2300400467A00 1
8-2-5 2CP803 Right trim panel chrome plated 2300400464A00 1

8-2-5-1 Right trim panel not chrome plated 2300400468A00 1
8-2-6 3HD604 Cross slotted pan head tapping screw st2.2 X 8mm 2200500078000 6
8-2-7 3HD603 Cross slotted pan head tapping screw st2.9 X 14mm 2200500093000 2
8-2-8 2DB718 Front bracket left mounting plate 2207301155A00 1
8-2-9 2DB719 Front bracket right mounting plate 2207301156A00 1

8-2-10 2DB721 Baffle mounting plate matt black 2207300249A00 2



page 23 of 33  |  Star Electric Vehicles Capella WM Open Style Parts Manual  |  © 2023 STAR Corporation | 112923

8-2-11 Baffle mounting plate raw plate white 2207300250A00 1

8-2-12 3HD854 Round head cross screw m4 x 18mm 1205209095A00 2

8-2-13 3HD117 Open end blind rivets with flat round head  
5 x 15mm black 2201000011000 18

8-3 Installation accessories for ball grid of golf  
course vehicle 2903200577000 1

8-3-1 2DB717 Ball holder 2300400219000 2
8-3-2 3HD603 Cross slotted pan head tapping screw st2.9 x 14mm 2200500093000 6



page 24 of 33  |  Star Electric Vehicles Capella WM Open Style Parts Manual  |  © 2023 STAR Corporation | 112923

15 Fenders 
 

Item No. STAR EV Part No. Description MPN Qty

9-1 Fender well and installation accessories 2905462004000 1
9-1-1 2FN811 Rear mudguard passenger side 2302305114A00 1
9-1-2 2FN810 Rear mudguard driver side 2302305115A00 1
9-1-3 3HD855 Hexagon headed bolt M6 x 12mm a2-70 ss 2200100009000 2
9-1-4 3HD629 Flat washer M6 a200 ss 2200700015000 2
9-1-5 3HD847 Spring washer M6 ss 2200701010000 2
9-1-6 2WS476 Hexagon lock nut with nonmetal insert M6 a2-70ss 2200401001000 2
9-1-7 3HD605 Hexagon flange tapping screw st4.2 x 25mm 2200500137000 4

9-2 Folding windshield and installation accessories 2905425003000 1
9-2-1 2WS090 Folding windshield 2400700307A10 1
9-2-2 2WS472 Clip limit post diameter 20 x diameter 14 x 16mm 2303900005C00 4
9-2-3 2WS473 Damping pad diameter 12,4mm thick 2301903003000 4
9-2-4 2WS479 Cross slotted pan head screw M6 x 65mm s2-70ss 2200304126000 4
9-2-5 2WS475 Flat washer M6 a200 ss 2200700017000 4
9-2-6 2WS476 Hexagon lock nut with nonmetal insert M6 a2-70ss 2200401001000 4

 



page 25 of 33  |  Star Electric Vehicles Capella WM Open Style Parts Manual  |  © 2023 STAR Corporation | 112923

16 Rear Bucket Assembly

 
Item No. STAR EV Part No. Description MPN Qty

10-1 2UT806 Utility box assembly 2208000040000 1
10-1-1 2UT807 Rear side plate aluminum 6063-t5 2209602224000 1
10-1-2 2UT808 Side panel aluminum 6063-t5 2209602225000 2
10-1-3 2UT809 Front side plate aluminum 6063-t5 2209602226000 1

10-1-4 2UT810 Base aluminum plate 6063-t5 matte black  
powder coat 2203400031000 1

10-1-5 2BD823 Mounting column aluminum 6063-t5 2200020161000 2
10-2 2BD824 Rear bucket profile cover black 2205001922000 2
10-3 2UT811 Front aluminum tube 25mm x 25mm x 2mm 2203600143000 2
10-4 2UT812 Side aluminum tube 25mm x 25mm x 2mm 2203600142000 2
10-5 2UT813 Copper sleeve 2202100386000 2
10-6 Locking bolt 2202300045000 1
10-7 Hexagon socket flat round head screw M6 x 20mm 2200301216000 8

10-8 Outer hexagon bolt m12 x 100mm 2200102119000 3

10-9 Flat washer m12 2500600014000 6
10-10 Cap hexagon nut m12 2200402015000 3
10-11 Breast board buckle 2202001004000 2 
10-12 Hinge 2202200003000 2
10-13 3HD117 Rivet 5 x 15gb/t12618 5*15 a2-70 2201000011000 18

 

10-2

10-1-5

10-1-2

10-1-4

10-1-3

10-3

10-4

10-1-1

10-5

10-6

10-7

10-8

10-9

10-10

10-13



page 26 of 33  |  Star Electric Vehicles Capella WM Open Style Parts Manual  |  © 2023 STAR Corporation | 112923

17 Electrical Parts

Item No. STAR EV Part No. Description MPN Qty

1 Battery and charger configuration 4 2905466074000 1
1-1 Battery 2100101084000 8
1-2 Charger 2101100504000 1
1-3 2BT402 Terminal protection cap black 2301902002000 8
1-4 2BT404 Terminal protection cap red 2301902001000 8

Battery strip 2208600108000 1
Battery tightening screw (maintenance-free battery) 2200200033B00 1

2BT058 Battery tightening screw 2200200018B10 3
2BT036 Battery plate 2207300286B10 3
3HD879 M8 non-metallic insert hex lock nuts 2200401052000 3
3HD863 M8 (24*8.4*2, Large flat washer) 2200704006000 1

M6 non-metallic insert hex lock nuts 2200401054000 1
3HD882 M6 (18*6.4*1.6, Large flat washer) 2200704005000 1

2 Motor unit 2905431039000 1
2-1 2MO715 Ac motor, 48v 5kw 19 spline, aqht5-4004b 2101903112000 2
2-2 Outer hexagon bolt M6 x 25mm, a2-70 2200102173000 1
2-3 3HD861 Flat washer M6 2500600017000 1
2-4 3HD862 Spring washer M6 2200701091000 1

3 Controller and installation accessories 2905467015000 1
3-1 Controller assembly 2901501002000 1

3-1-1 2CN715 AC controller curtis 1236e-5421, 48v 450a 2101701014000 4
3-1-2 2SO090 DC contactor curtis sw180-108 2102300015000 1
3-1-3 2FU121 Fuse holder 2303400009000 1

3-1-5
3-1-4 3-1-7

3-1-63-1-33-1-31-3
1-2

1-1

1-4

2-1
2-2

2-3

2-4

3-1-1
3-1-2

3-3

3-2

3-1



page 27 of 33  |  Star Electric Vehicles Capella WM Open Style Parts Manual  |  © 2023 STAR Corporation | 112923

3-1-4 2FU150 Fuse 10A 2102601003000 1
3-1-5 2FU150 Fuse 20A 2102601005000 1
3-1-6 2FU404 Safety seat 2102603005000 1
3-1-7 2FU170 Power fuse 400A 48V 2102601010000 1

3-2 2CN909 Controller cover 345mm x 260mm x 140mm 2209000042000 1
3-3 3HD120 Cross slotted pan head screw, M4 x 12mm, A2-70 2200304197000 4



page 28 of 33  |  Star Electric Vehicles Capella WM Open Style Parts Manual  |  © 2023 STAR Corporation | 112923

18 Switch Accessories

Item No. STAR EV Part No. Description MPN Qty

4 Switch and installation accessories 2905450020000 1
4-1 2SW430 Forward / Reverse switch, 3 position 2101400208000 1
4-2 2MT119 Battery meter, Curtis 906D48BNBA0 2102801003000 1
4-3 2SW295 Key Switch, 2 position, 4 wire, 10A/250V, 260mm wires 2101500057000 1
4-4 2SW146 Headlight switch 2101400036000 1

4-5 2SW142 Raise/Lower rocker switch, 3 position,  
self return, 24V6A  2101400009000 1

4-6 2DC807 Instrument panel 2207302001000 1
4-7 Cross slotted pan head tapping screw ST2.9 x 16mm 2200500198000 4
4-8 Micro-switch holder 2207200188B00 1
4-9 2SW520 Parking brake switch 2902100012S10 1

4-10 2SW611 Brake light switch, NC, DC12V10A 2101400002000 1
5 Electrical wiring harness 2905435097000 1

5-1 Battery cable 2901700176000 1
5-2 Positive and negative power lines of controller 2901701256000 1
5-3 Motor connecting line 2901706171000 1
5-4 2WH970 Power control circuit harness 2901705460000 1
5-5 2WH971 Lighting circuit harness 2901704206000 1

5-5-1 2FU320 Chip (auto fuse) 15A, 19 x 19 x 5mm 1128100105000 5
5-5-2 2FU322 Chip (auto fuse), 10A, 19 x 19 x 5mm 1128100123000 1

5-6 2WH972 Lift harness 2901711244000 1

4-7
4-6 5-1 5-2 5-3

5-4 5-5 5-6

5-5-1 5-5-2

6-1 6-1-1

6-2 6-3 6-4

4-2
4-4

4-5

4-1
4-3

4-9 4-10
4-8



page 29 of 33  |  Star Electric Vehicles Capella WM Open Style Parts Manual  |  © 2023 STAR Corporation | 112923

6 2RC080 Charging base and installation accessories 2905440039000 1

6-1 Connecting line of charging base 2901702233000 1

6-1-1 Charging receptacle, y-30, with nc protection  
switch, ac110 or 220v depends on country 2100600067000 1

6-2 Cross slotted round head screw M6 x 20mm, a2-70 2200305026000 4

6-3 3HD861 Flat washer M6 2500600017000 4
6-4 Hexagon lock nut with nonmetal insert M6, a2-70 2200401054000 4



page 30 of 33  |  Star Electric Vehicles Capella WM Open Style Parts Manual  |  © 2023 STAR Corporation | 112923

19 Charger Accessories

Item No. STAR EV Part No. Description MPN Qty

7 2CR910 Charger input line assembly 2902701683000 1
7-1 Charging plug, ac110 or ac220v depends on country 2100601046000 1
7-2 2CR050 Charger input line, 14awg, 5m, special connector 2100401022000 1

7-2-1 Charger input line, 14awg, 5m, with ap3 plug 2100401010000 1
7-2-2 Charger input line, 14awg, 5m, with uk gp plug 2100401011000 1
7-2-3 Charger input line, 14awg, 5m, with us ep3 plug 2100401008000 1
7-2-4 Charger input line, 5m bp plug 2100401009000 1

8 DC converter and installation accessories 2905436002000 1

8-1 2CV155 DC converter, 36-48v to 12v, 30a, non isolated,  
with 4 control wires 2101800038000 1

8-2 Cross slotted pan head screw M5 x 15mm, a2-70 2200304208000 4
8-3 Hexagon lock nut with nonmetal insert M5 2200401055000 4
8-4 Flat washer M5 2500600016000 4

9 Lighting device and installation accessories 2905437003000 1
9-1 2LT746 Headlamp assembly driver side 2100700259010 1
9-2 2LT745 Headlamp assembly, passenger side 2100700258010 1
9-3 Outer hexagon bolt M6 x 16mm 2200102180000 4
9-4 3HD882 Large flat washer M6 2200704005000 4
9-5 3HD891 Clip nut M6 2200406019000 4
9-6 Cross slotted pan head tapping screw st4.8 x 25mm 2200500233000 2
9-7 Large flat washer M5 2301908145000 2



page 31 of 33  |  Star Electric Vehicles Capella WM Open Style Parts Manual  |  © 2023 STAR Corporation | 112923

9-8 2LT760 Tail lamp assembly, 12v/2.49w 2100700217000 2

9-9 Cross slotted pan head tapping screw st4.8 x 25mm 2200500233000 4

9-10 Large flat washer M5 2301908145000 4

10 Combination Switch Assembly 2905439003000 1
10-1 2SW390 Combination switch with 600mm wires 2101400026000 1
10-2 Cross slotted round head screw, M6 x 20mm 2200305026000 2
10-3 3HD861 Flat washer M6 2500600017000 2
10-4 Hexagon lock nut with nonmetal insert M6 2200401054000 2

11 Horn device and installation accessories 2905460018000 1
11-1 2SW210 Electric horn, 12V/3A, 105db 2101600001000 1
11-2 3HD895 External hexagon rear end self drilling screw M5 x 20 2200307005000 1
11-3 2SW330 Buzzer, 48V / 95db 2101602003000 1

12 Flasher device and installation accessories 2902701347000 1
12-1 2RL060 Flasher DC12V/130W, 90+/- 30 per min 2101603003000 1

12-2 3HD895 External hexagon rear end self drilling screw,  
M5 x 20mm 2200307005000 1

13 2MO716 Push rod motor lift, 296mm stroke, c-c 354 mm,  
1000kg with limit switches 2204900197000 1

 



page 32 of 33  |  Star Electric Vehicles Capella WM Open Style Parts Manual  |  © 2023 STAR Corporation | 112923

20 Optional Parts

Item No. STAR EV Part No. Description MPN Qty

1 Multi functional socket assembly 2902300034000 1
1-1 Multi functional socket, 12v10a 2100600004000 1
1-2 Multi functional socket cap 2300806011000 1
1-3 Connecting line of cigarette holder 2100400152A00 1

2 DVD installation kit, optional 2100300024000 1
2-1 DVD player 2100300025000 1
2-2 Antenna 2100304005000 1
2-3 Speaker 2100301002000 2
2-4 Speaker cable 2901711098000 1

3 Instrument cluster, 12.49:1, 4 Pulses / Reverse 2902000011000 1

3-1 N/A (Late 2020 -2023) (Celcius or Farenheit) Instrument Panel 
display for Capella 1

3-2 Cap hexagon nut M5 2200402017000 3
3-3 Flat washer M5 2500600016000 3
3-4 Spring washer M5 2200701090000 3
3-5 2MT278 Instrument panel mounting plate 2207301153000 1
3-6 Cross slotted pan head screw M6 x 16mm 2200304209000 2
3-7 3HD861 Flat washer M6 2500600017000 2
3-8 Hexagon lock nut with nonmetal insert M6 2200401054000 2



page 33 of 33  |  Star Electric Vehicles Capella WM Open Style Parts Manual  |  © 2023 STAR Corporation | 112923

21 10" Digital Assembly

Item No. STAR EV Part No. Description MPN Qty

29 N/A Capella 10 inch display assembly DG-C2-8G,10 2103014663 1
29-1 2MT297 Capella 10 inch display 48v CAN 3207015501 1
29-2 2MT299 Display cover body DG.C2.8G-17000010,S7, ABS 3401010386 1
29-3 2MT300 Display cover DG.C2.8G-17000011,S7, ABS 3401010387 1
29-4 2MT301 Connecting cable DG.C2.8G-14000010, S1 3205026662 1

29-5 2MT302 Display mounting plate DG.C2.8G-17000012, S1,  
GB/T708 2.0T 3304017748 1

29-6 2HD295 Coarse teeth full thread hexagon head bolt  
GB/T5783-M6x15 2200102246000 5

29-7 2HD296 Large washer GB/T 96.1-6,A2 2200700017000 5

29-8 2HD297 Cross recess pan head screw GB/T 818-M5×20,A2-70, 
300 2200304199000 4

29-9 2MT303 Rubber mat MC12-4.0001-0700, A0, φ10*2mm    ROHS 1304202011A00 4

29-10 2MT304 Display support plate DG.C2.8G-10000110, S0, Q235 
3mm 3301022504 1

29-11 2HD298 Hex socket flat round head screw GB/T70.2-M6×16,8.8 2200301177000 4
29-12 2HD299 Flat washer GB/T97.1-6 2200700104000 4


